REPAIR PARTS MANUAL

39" - 12 H.P. RIDING MOWER
 MODEL 3560-93

; 55‘*% %w*%»&%?w

ONE YEAR LIMITED WARRANTY

For one {1} vear from date of purchase by the first consumer for residential wse {thirty (30) days
commercial use), Wasterr international Incarporated warrants that it will replace fras of charge, ge=g,
including tabor, amy origina! part of any Western Internationa! Incorporated product found t¢ be = %

¢ defective by any authorized Service Dealar or the factory, except the battery which is warranted for ¢
ninety (80} days from date of purchase.

= This warranty does not cover enging, ranasmission, {rangaxle or differential {thase items are covered
by their manufacturer’s own warranty). This warranty doas not cover parts that have failed due to
‘normal wear or parte that have failed subject 1o misuse or gbuse, Transportation of the uniter partto
and from an authorized Service Dealar or the factory is the responsibility of the owner.
A step by step explanation as to what procedure should be followed for this Warranty is:

1. If a part bacomes defective, contact the stere whare the unit was purchased for the narne and
address of the authorized Service Dealer naarest to you.

2. if you cannect locsta an authorized Service Gealer, write Sarvice Department of ‘Western inter-
nationa! incorporated far the name and address of the guthorized Service Dealer inyour area o o
call the Service Dapartment 81 1-516-265-3461,

. Return the defective product, along with proof of purchase 10 such authorired Service Dealer for
replacement of ary defective part whare covered by this warranty.

There is no other express warranty, Implied warranties, including those of merchantibility and fitness
for a particular purpose are limited 1o one (1) year from date of purchase. Liability for ingidental or 8
consequential damages are excluded.

Some states do not allow limitations on how long an implisd warranty lasts, g¢ the above limitation
may not apply to you. Soma states do not allow tha sxclusion of incidental or censequentisl damages,
$0 the above exclusion may not apply to you. Thiz warranty givas yvou specific legsl rights. and you 3
may have othar rights which vary from staie o siate.

Western Internetional Incorporated PO Box 377 Das Moines, lowa 60302

A R BB
coio o oo O

UNIT PARTS AND SERVICE

This manual contains rapan parts information and nstructions for safety. Road the operstar’'s manual care-
fully and eompletely so that you will know praper assembly, use and care of your unit. Fili in 2nd mad the
registration carg packed with the unit. For service other 1han covergd in operator's manual, contact an
autherized service deater A nationwide parts and service orgprezation has heen established to provide locally
available parts and service A list of authorized parts distiibulors has been included 1 this manual. When
ordering repair parts, aiways give the following information 1. The PariName, 2. The PartNumber, The
Quantity desired; 4 The Full {eight dugti Modei Number of the unit The model number willbe foundgon a plste
attached to tha unit

Look for this symbol. it means - ATTENTION] BECOME ALERT! AHAZARDTO
OPERATOR, BYSTANDERS. PROPERTY OR EQUIPMENT MAY EXIST.

WESTERN INTERNATIONAL INCORPORATED
PO . BOX 377

Part No. 301486 DES MOINES, IOWA 50302

il s i

ID0: APR 21'98 10:59 No.015 P.O5S

2200 ) ] Pramen w5 A




HPR 21'98

A THES

OPERATIONAL PRECAUTIONS
£ INSTRUCTIONS ARE FOR YOUR PROTECTION. PLEASE READ THEM CAREFULLY.

A

1. Know the controls and how te stop gquickly. READ

O

11

THIS OPERATOR'S MANUAL and
furnishad with attachrents.

instructions

. Wear satety glasses or eye shields when assembling

or operating riding mowet,

Do not allow children to oparate the machine. Do not
allow adults to opoerate it without proper instruction.

. Do nat carry passengers. Do not mow whan children

snd others are around. Disengage powsr to blade(s}
or attachment(s) and stop the engine whils others are
in the vicinity of the mowaer.

. Battery fluid (electrolyte) is an ACID and isextremely

dangerous. Do notsmoke whila servicing the battery.
Do not service battary naar an open flame or spark.

. Mandle gasoline with care. it ig highly flammabia.

A. Use approved gasoling container.

B. Neaver ramove the fuel cap of, or add gasotine to, a
running or hot angine . or an engine that haz not
been allowed to cool for several minutes after
runaing. Never fill the tank indoors and always
clean up spilled gasoline immaediately,

C. Do not smoke while filling fuel tank.

3. Do not run tha angine indoors. Open doors it
angine must be run in garage. Exhaust fumes
contain CARBON MONOXIDE, an ODORLESS
and DEADLY GAS.

. Check fual supply before each use allowing space for

expansgion as the heat of the engine and/or sun can
cause gasolins to axpand.

. Do not operate mower when barefcoted. Always

.

12.

13

14,

6.

16

wear substantial fooiwear. prefarably stesl.toed
ghoes. Do not waar loose fitting clothing that sould
get caught in moving parts.

Clear the work area of objects {wire, rocks, atc.)
which might be picked up and thrown. Check all
controls for proper funoction.

Disengage all attachmant clutches, shift 10 neutral,
and set parking brake before attempting to start the
engine (motort). When starting engine equipped with
& pull starter. stand firm and make sure your fest are
well away from the blada(si,

Pisengage power to blade(s) or pther attachmentis)
and stop the angine {motor) before leaving the
aperator’'s position. Always dismount from (et side.

Disengage power to bladels} or other attachment(s}
and =stop the angine {motor) before making any
rapairs nr adjustrments,

Disengage power % blada(s) or othar attachment(s)
when transporting or not in use.

Take all possible preacautions when lasving the
wvehisle unattended, such as disengaging power to
blade(s) or sttachmant{s], lower the attachiment(s),
gsetting the parking brake. stopping the engine
{motor), and removing the key.

Do not stop or start suddenly when golng uphiil or
downhill. Mow up and down the face of stesp slopes:
never across the face.

Roduce spead and exercise extreme caution on
slopas and in sharp turns 1o prevent tipping or loss of
control. Be especially cautious when changing
direction on siopas.

17.

18.

19,

20.
21.

22.

23,

24

26

27.

28,

9.

30.

Stay alert for holes, rocks, and roots in tha teresin and
other hidden hazards. Kaap away from drop-oifs.
Nevor operate your riding mower on wet or slippery
grass or at 8 spead which could cause a skid. Exarcise
care when mowing around s fixed object 1o prevent
the blade{s} from striking it. Never deliberately run
over any foreign objact.

Aiways disengage blade contro! lever befors

attempting to remove the mower from s hole or other
obstruction,

Use care when pulling loads or using heavy equip-
ment.

A. Use only approved drawbar hitch points.
B. Limit loads to those vou can safely control,
€. Do not turn gharply. Use care when backing.

D. Use countarweight(s], whee!l weights or tire
chains when suggested in attachment(s} instrus-
tions,

Watch for traffic when crossing or near roadways,

When using attschmentis), naver direct discharge of
materisl toward bystanders nor allow anyong near
tha vehisls while in apeatation.

Keep the vehicle and attachments in goond operating
condition, and keep safety davices in place and
in working condition,

Keep all nuts, bolts, and screws tight to be sure the
gquipmaent ig in safe working condition.

Never store the egquipment with gasoling in the tank
inside & building where fumes may reach an open
flame or spark, Allow the angine to eno) before
staring in any enclosure,

. To reduce fire hazerd, kaep the engine free of grass,

leaves, or excessive greass.

The vehicle and attachments should be stopped and
inspected for damage after striking a foreign objact,
and tha damage sheuld be repairad before restarting
and operating the equipmant.

Do not change the engine governor settings or
averspaed angins.

When using the vehicte with mower, progeed as
tollows:

A. Mow only in daylight or in good artificlal light.

B. Nevermake a cutting height adjustment while the
enging {motar) i& running if the operator must
dismount to do so.

€. Shut the engine {motor) off when remaoving the
grass catcher or unclogging chute.

D. Check the blade mounting bolts for propsr tight-
ness at frequent intervals,

Under normal usage, the grass catcher bag materlalis
subject to deteripration and wear, Cheeit bag
frequently for deterioration and wear and replace
waorn bags. Chock that replacemont bags comply
with the original manufacturer’s recommendations
or specifications.

Disengage power 1o mower bafare backing up, Do
not mow in revarss unless absolutaly necessary ang
then only sfter gareful ohservatian of the entire area
behind the mower,

11:00 No.015 P.0B




ID: APR 21°98 11:00 No.015 P.O7

OWNER'S INFORMATION

Record the following information about yeur unit 5o that you will be able to provids it in case of loss or theft.

. MODEL NUMBER: [—lr-“-_“_! “{_—]mr—]m {Enter © lete B digit model number trom mode! plate on unit}

PURCHASE DATE: .o/ ../ CODENC . SERIAL NOC.
DEALER'S NAME AND ADDRESS

ciTy STATE TELEPHONE
CONTENTS OF SHIPPING CARTON NOT!CE' The seat assembly instructions in this
1 - 39 inch Riding Mower manual are different than those printed in the (_)pez'ator‘s
1 - Steering Whael {with roll pin partiaily instailed) Manual supplisd with your unit. Plaase use these instructions
1 - Engine Manual {English} when ingtalling seat.
1 - Engine Manual (French}
1 - Operator’s Manual (English) SEAT INSTALLATION
1 - Owper's Manau! {French) ) ) . ,
i ; 1. Raise seat plete (see illustration} and attach seat 1o
1. Hapalrgafrls Manual {English) plate with four /16 x 3/4 inch screws, four 5716 inch split
} ) ggg:y eftector lockwashers and four 11/32 inch flatwashers as shown.
1 - Seat NOTE: Seat switch ig now tonnacted to wire harnsss at the
/3 1 - Bag of Assembly Parts Containing. factory,
L 1 - Trough (Oil Drain)
1 . Pivot Pin SEAT
1. Sp'nng
1 - Battery Mold-Down Bracket
1 - Battery Hold-Down Rod 11/32 INCH
1 - Bag of Battery Hold-Dewn Parts Containing. FLATWASHER SEAT PLATE
1 - 9/32 inch Flatwashsar 65/16 INCH SBLIT
1 - % inch Split Lockwasher LOCKWASHER \ 3
1 - % inch Hex Nut
1 - Bag of Battery Cabie Installavion Paris Comtainmg: 5/16 % 3/4
2 - Y4 x % Hex Head Screws INCH BCREW
2 . Va inch Keps Nuts {star washars attached)
. 1 - Bag of Sest Assembly Parts Comtaining:

4 .5/18 x 3/4 inch Hex Heaad Screws
4 - 5/16 inch Split Lockwashars
4 - 11732 inch Flatwashers

HOW TO MEASURE SCREW SI2t
{%. 18 » 1% INCH)

¢
I fnfnnfil

TOOLS REQUIRED FOR ASSEMBLY

1+ 1/2 inch Wrengh (or adjustabie wrench)
2 - 7/16 inch Wrenches (or adjustabie wrenches)
1 - Hammer {rawhide or plastic prefarrad)

A DANGER A

This riding mower can be dangerous if cerelessly
usad.

Read Gwner's Manua) thoroughly betfore operating
riding mowaer.

Always wear safety giasses or eye shields while

assambling or operating riding mower.

DO NOT carry passengers at any time.

B Ksap hands, feet, hair and Joose clothing away from
discharge area, underside ot mowsr dack or any

mavihg parts while engine is running.

DO NOT allow children or young teenagers 1o
operate or ba near riding mowar whils itis aperating.




ID:

iy

APR 21°98 11:01 No.015 P.O8

39" RIDING MOWER MODEL 3560-93

L REPAIR PARTS ]

' ? 11\" Ref. item 66
10 8 8 e Page 6

ALL UNNUMBERED
ITEMS ARE INTERCHANGLABLE
WITH OPPOSITE SIDE

N
i

14

" Ref. ttem 47

Page &

47 L NOTE: ALWAYS USE ORIGINAL
EQUIPMENT PARTSE Use of
service/teplacemant parts other

82 than original equipmant parts may

void your warranty




L.

ID:

. 39" RIDING MOWER MODEL 3560-93

ALWAYS GIVE THE FOLLOWING INFORMATION WHEN QRDERING REPAIR PARTS:

1. The FPART NUIMB

DO NOT USE K

ER; 2.The PARY NAME; 3. QUANTITY DESIRED; 4.ThaM
SEND PART ORDERS AS PER INSTRUCTIONS ON T

RPR 21798

L

11:02 No.015 P.O9

ODEL NUMBER (A3 shown on Model Plate)
HE FRONY PAGE

YOUR UNIT iS RIGHT HAND (RH) OR LEFT HAND {LH) AS YOU STAND BEHIND 7.

EY NUMBERS WHEN QRDERING REPAIR PARTS, ALWAYS USE PART NUMBERS.

All replacement parts will ba supplied in current production colors o in a neutrsl color.
A handling fee is applicable to small parts ordars,

Key Key
No. | Part Na. Description No | Part No, | Description
1 122207 | *Screw, Hex Hd, %18 x 3 In, B0 46602 Washer, 5/18 in.
2 1 9414074 Locknut, %4-13 Thd. 51 120228 | “Screw, Hex He, 5/16.18 X % in,
3 57167 Bracket, Deck Hanger 52 57220 | Screw, Taptite
4 36628 "E" RAing 63 54873 Trough, Oif Drain
] 62407 | Bearing, Front Spindle 54 Engine | §Sea Footnote Balow
8 56730 Front Axie Assambly 65 173063 Screw, Hax Md, 6/16.18 x 3%} In.
7 120368 | *Nut, Hex, %-24 Thd. ] Engine Part
8 120382 | *Lockwasher, Split, % In, 87 67908 { Muffler
9 68287 Front Spindle Assembly, L.H. 58 46708 Gasket, Muffler
10 41108 | Tire, Front 58 ER366 Belt Guide
13! 642 Flatwasher, % In. 60 300834 Belt Guide
12 40394 Hub Cap 61 138485 | Star Washer .
() 13 39979 | Bearing, Front Wheel 62 50947 | Screw, Taptite, %18 x 1% In.
14 24167 Valve Stem 63 57211 Switch
15 39829 | Wheel w/Bearing, Front 64 66430 | Spacer
16 21275 Bali Joint -1 58361 Pulley
17 124925 | *Nut, Hex, %-24 Thd. 86 66431 Washer, Pilot
18 58291 | Steering Link 67 | 120383 | *Lockwasher, Split, 7/16 In.
19 B7168 Ball Joint &8 180796 | *Scraw, Hex Hd, 7/16.20 x5 In.
20 52403 Shoulder Bolt, Front Axie Pivot 1] 57791 Key
21 180128 | *Scraw, Hex Hd, %-16 x 1% in. 70 300793 Shoulder Boit
22 | 9413534 Loecknut, %-16 Thd. 71 39669 Belt Retainer
23 58280 | Tie Rod Assembly 72 35374 Pullay, Idier
24 68288 Front Spindle Assembly, R.H. 73 87167 { Washer
25 2483 Spring Washer 74 3001564 idler Arm
26 | 301281 | Steeting Whae! 75 48892 | Carriage Bolt, Rd Hd, %-16 x 1% In,
27 458836 | “Roll Pin, % x 2% In. 76 57204 Rod, Clutch
28 300440 &elt Guide 77 57203 Brake Red
29 58243 Shaft, Steering 78 56359 Spring, Clutch
30 58274 Pin, Dowel 79 271184 | *Nut, Keps, 5/16-18 Tha.
31 68244 Pinion, Steering 80 B7217 Bracket, Brake Rod
32 301410 Bushing 81 20607 Shoulder Bolt
33 22265 | Washer, % In. 82 3021 Kay, Woodruff
34 58289 Sector Gear 83 22053 Retaining Ring
35 52406 Eccentric . a4 B6520 Pulley
C 36 180177 | *Screw, Hex Hd, %-13'% 1% In. 85 67214 V-Belt
37 68284 Knob, Gear Shift 88 54690 | Stabilizing Bracket
a8 57481 | Shift lever 87 | 120638 | *Lockwasher, Split, 5/16 In,
39 120238 Jam Nut, 4-13 Thd. a8 122017 | *Screw, Hex Hd, 5/16-18 x 1 In,
40 137185 | *Pin, Cotter, % x 1 In. 89 57164 | Tire, Rear
41 57480 Shift Bracket 80 57166 Wheel, Rear
42 54767 Haat Shield, Muffler a7 30628 Key, 3716 x 3716 x 2% In.
43 56266 Screw, Hex Hd, %4-20 x % In. 92 180112 | "Screw, Hex Hd, 8/18-18 x 2% i,
44 | Traneaxle | {Peerless & Spead, Model 820.019 23 271190 | *Nut, Keps, 36-16 Thd.
45 42816 Flatwasher, % In. 04 36498 Screw, Taptite, 5/16-18 x % !In.,
46 | 9413447 Locknut, 6/16-18 Thd. 85 180079 | *Screw, Hex Hd, 5/16-18 x 1 In,
a7 120393 | *Flatwasher, 11/32 I, 96 124824 Jam Nut, 5/16 In.
48 21682 Washer, % In, 97 301485 Menual, Instruction (French)
49 B8275 Washer ag 301486 Manual, Parts (English)
*Standerd Hardware items - May Be Purchasad Locally, 99 63087 | Manual, Operator's (English)

tContact Tecumseh/Peer)
§Contact Engine Manufac!

285 authorized service desler for parts and warranty.
turer's authorized service dealsr (See Engine Manual; for parts snd warranty,




ID: APR 21'498 11:02 No.015 P.10

"398 RIDING MOWER MODEL 3560.93

ALL UNNUMBERED
ITEMS ARE INTERCHANGEABLE
WITH OPPOSITE S10E

NOTE: ALWAYS USE ORIGINAL
EQUIPMENT PARTS Use of
service/replacement parts other
than oniginal equipmeant parts may
void your warranty




s

A

APR 21’98

11:03 No.015 P.11

ID:
39" RIDING MOWER MODEL 3560-93
Kay Key
No. | Part No. Description No. | Part No. | Description
1 57216 Screw, Taptite, 5/16-9 X % In. 35 57182 Bracket, Support
2 509088 Gauge, Fuel a8 120228 | *Screw, Hex Hd, 5/16-18 x 5 In,
2 49050 Scrow, Plastite, 14-20 x 3% in. 37 122017 | *Screw, Hex Hd. 5/16-18 x 1 In.
4 57798 Hood 38 446363 | *Ftatwasher, 3 In.
3 58303 Edging, Hood 39 67950 Decal, Parking Brake
8 57159 Latch, Hood 40 301237 | Console
7 8482 Shouider Boit 41 20864 Retaining Ring
g 120394 | “Flatwasher, 13/32 In. 42 2968 | Flatwasher
2 53446 Pin. Hood Latch 43 57196 Rod, Brake-Cluteh
10 138638 Lockwasher, Int. Tooth, 5/16 In 44 58232 Food Pad, R.H.
11 54885 Pad, Fuel Tank 45 52786 | Pad, Brake Pedal
12 48812 Fuel Tank 46 57398 | Brake Pedal Assambly
13 45174 Locknut, Wide Fl, B/16.18 Thd. 47 58333 Main Frame
14 300762 Dash 48 63402 Grille
16 271166 | *Nut, Keps, No 10-24 Thd, 49 38149 Shouider Bolt
16 56634 Throttla Control 50 58088 Bragket, Grille, R.H,
17 906346 | “Screw, Taptite, %4-20 x % |n. 51 BBO8Y Bracket, Grille, L.H.
18 41008 Clamp, Fuel Line 52 66835 Pad, Hood Top
19 87878 | Tuhing, Fus! Line 83 658231 Foot Pad, L.H.
20 41482 Press Clip 54 49930 | Rod, Upstop
21 35291 Screw, Hex Hd, No. 10-24 » ¥ In. 55 56361 Bracket, Axle Support
22 301483 Decal, Dash 56 55836 Pad, Hood Side
23 50807 Knob, Throttls Coritrol 57 55611 Ground Wire
24 122007 1 *Screw, Mex Hd, 5/16.18 x % In, &8 43964 Bracket, Deck Guide Support
25 120638 | *Lockwasher, Split, 5718 In. (53] 120393 | *Filatwasher, 11/32 in.
26 20607 | Shoulder Bolt 80 48777 | Guide, Rear Deck
27 57417 Mounting Bracket, Seat 61 368497 Screw, Taptite, 5/16-18 x 14 In.
28 67452 Seat 62 56030 Screw, Hex Hd, 5/16:18 x % In.
29 44811 Screw, Taptite, 14-20 x %4 In. 63 66273 Locknut, Wide Flange, 8/16-18 Thd.
30 B7153 Spring, Sest 64 57847 Spring. Return
3 300284 Clip, Seat 658 57259 Bah Guide
32 57170 Fandaer Assembly &5 £7569 Rotainer, Wire
a3 56907 Caver, Spring 67 | 9413634 Locknut, %-16 Thd.
34 | 9413447 Locknut 8/18-18 Thd. 68 55540 | Bulkhead, Dash

*Standard Hardware ltems - May Be Purchased Localiy

=)




10: AFkE 21°'49%8 11:03 Mo.015 P.12 }
"' 39” RIDING MOWER MODEL 3560-93

ALL UNNUMBERED .
ITEMS ARE INTERCHANGEABLE 15
WITH OPPOSITE SIDE

NOTE: ALWAYS USE ORIGINAL
EQUIPMENT PARTS Use of 19
Service ‘replacemant pans other
than origingl equipment parts may
voud your warrgnty




)

ID:
39".RIDING MOWER MODEL 3560-93
Key Key L
No. | Part No. | Description No. | Part No. | Desecription
1 47816 Pin, Clevis 47 57318 Retainar, Bsit
2 86180 | Hairpin Cotter 48 8260 | Hairpin Cotter
3 57340 Pivat Bracket 49 120396 Flatwasher
4 | 9413447 | Locknut 5/16-18 The. 50 §7337 | Quadrant
5 57196 Pin, Pivot &1 300188 Cliutch Lever
6 20864 | "E" Ring 52 | 8424216 | Locknut, %4-20 Thd.
7 §7327 Lift Suppert Plate 53 46478 | Grip, Clutch Lever
8 120228 | *Screw. Hex Hd. 5/16-18 x % In. 54 BB767 Spring, Discharge Chute
=} 57328 Belt Guard, . H Pulley 85 67317 Rad, Pivol
10 56424 Guill Assy. {Inct. Nos. 11-19} &6 120834 | *Screw, Hex Hd, 6/16-18 x % In.
1 51445 { Locknut, Flange 57 67360 | Bracket, Pivot
12 56365 Flatwasher 58 68882 Decal, Height Adjust
13 56380 Puiley 59 122040 | "Screw. Hex Ho, 65/16-18 x 1% In.
14 51449 Spacer 80 57314 | Skid Bar
16 49582 Boaring 81 271184 | *Nut, Keps, 5/16-18 The
16 BOB18 Spacor, Tube 62 126216 | *Carriage Bolt 5/16-18 x % In,
17 55547 Quill €3 56924 Grip.Height Adjust Lever
18 50616 Dust Shield 64 57329 Height Adjust Laver
19 86426 Saddle & Shaft Assy, 65 57324 Screw, Latch
20 121222 | *Cotter Pin, 3/32 % % In. 66 595338 $erew, Taptite, ¥4-20 x % in.
21 49320 Support. Cable Puiley 67 57319 Spring
22 49332 Pin, % x 1 in 68 52584 Wheael!, Deck
23 30208 Puliey, Nylen 69 23783 Wheel Axle
24 300880 V.Balt 7¢ 67338 Pivot Tube Assembly
25 36410 Spring 7 120372 | *Nut, Square, %4-20 Thd.
28 159943 Sorew, Pan Hd, No. 10-24 x 84 In 72 300341 Lift Cable
27 57211 Switeh 73 300703 Clavis, Lift Cable
28 120386 | *Flatwasher, 5716 In. 1.D. 74 39522 Pin, Clevis
29 57784 | Wire Assembly 78 51986 Support, Pivat Tube
30 57325 | Carriage Bolt, 3516 x 2 In. 76 658338 | Mower Deck
31 300841 Pulley. Idler 77 50634 Screw, Taplite, 5/16-18 x % In.
32 121964 | *Screw, Mex Md, %-20 x 2 in. 78 B7289 Blade
33 300844 Retainer, Belt 79 2483 Formed Washer
34 271186 Nut, Kaps, No. 10-24 Thd. 80 38573 Scraw, Hex Hd, %-24 x 1 in.
35 300421 ldler Armn Assy. (lnel. Nos, 38 & 39) 81 70582 Decal. Caution
36 | 9413534 Locknut, %-16 Thd. B2 122007 | *Screw, Hex Hd, 571618 x % In.
37 303180 Shouler Bolt 83 87444 Wire Tie
38 416M Rivet, Brake Pad 84 180077 | *8crew, Hex Hd, 5718-18 x % In,
39 41471 Brake Pad 86 300178 Bracket, idiar
40 996416 | “Flatwasher, % in. BB 44108 Nut, Hex, Wide FI, 5/18-18 Thd.
41 300683 Spring, Clutch 87 120383 Flatwasher, 11/32 !n.iy
42 57328 Cluteh Cable 88 300181 Brake Bracket Agsy. {Ingl. 28 & B89)
43 57818 Chute Guard 89 136624 Rivet, Brake Pad
44 52456 Rotainer. Cable 80 300318 Rod, Brake Release
46 57322 Shouilder Bolt 91 300345 Screw, Taptite. B/16-18 134 In
46 57321 Spring

LN

APR 21798

*Standard Hardware ltems .« May Be Purchasad Lacaily

11:04 No.015 P.13




38" RIDING MOWER MODEL 3560-93

A

APR

11:05

N

R

&7 )

To
Mower Dock Switeh

ALL UNNUMBERED
ITEMS ARE lNYEHCHANGEABLi
WITH OPPOSITE SI0g

TYELLOW

YELLOW

BLUE *
BLACK —m -}
~9
7
L 28
he v
= [/
¢ "\
o 26
'\® “{4‘_ . 25
Magneto — V|
Auamntor remmnaes EVgiIND
& ‘l
% @

Main Frame
Switoh

gk

YELLOW

NOTE: ALWAYS USFE ORIGINAL FOUIPMENY PARTS tUse
of rervice replacement parts other Tthan on
ment parts may void your wi arranty

ginal equip

WIRING DIAGRAM

This diagram s designed (o be vsed su a
wWiting diagram

We recommend that ynless you are fully
quaitied 10 make repans pn the elec
trical system on this unit. you take 2 to a
competent repairmen for such work or
adjustments 1 wining s neorrectly
hooked up. engine electrical system can
be damaged

No.015 P.14

Kay Key
No. | Part No. | Desgription No. | Part No. | Deseription
3 300133 Ammeter 16 120375 | “Nut, Hex, %-20 Thd
2 300626 Key, tgnition 37 120388 | *Nut, Hex, 5/16-24 Thd,
3 48140 Locknut (Switch part) 18 138485 | *Washer, Ext., Bhekeproof, 5/16 {n.
4 138557 Lockwashar (Switch Part; 18 187745 | *Screw, Mex Hd, 14-20 » % In.
5 300887 | Switeh, Ignition 20 | 8424215 Locknut, Hex, 4-20 Thd
[ 48211 Fusae 21 63716 Solenoid
7 301488 Wirg Harness Assembly 22 Engine Part
8 57652 Battery Rod 23 654888 Retainer, Wire
] 87551 Bracket, Baitery, Mold-Down 24 41482 Wire Clip, Prass
10 271172 | *Nut, Keps, '4-20 Th 25 56189 Lead Wire, Headlignt
n 55511 Ground Wire 26 50668 Scraw, Hex Wa, Hd, No, 10-14 x ¥ In
12 52936 Battery 27 52572 Bulf, Headlight
13 120858 | *Screw, Hex Md, 14-20 X % in 28 52571 Bezel, Headlight
14 120392 Flatwasher, '4 In. 29 62870 Lens, Headlight
18 120380 Lockwasher, Split

*Standard Hardware ltems

\

- May Be Purehased Locally




